SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

LTE Band 2 / 15MHz
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1.000 GHz 1,840 GHz 1.000 MHz 1.63577 GHz -54.10 dBm -41.10 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92306 GHz -52.47 dBm -39.47 dB
3.000 GHz 9,000 GHz 1.000 MHz 3,79168 GHz -47.41 dém -34.41 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.57455 GHz -48.19 dém -35.10 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

LTE Band 2 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -53.39 dBm -40,39 dB 30,000 MHz 1,000 GHz 1.000 MHz 33.63568 MHz -52.92 dBm -39.92 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -42.25 dBm -29.25 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83550 GHz -51.69 dém -38.69 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.50355 GHz -53.12 dBm -40.12 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.63094 GHz -53.03 dBm -40.03 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.70218 GHz -42.24 dBm -29.24 dB 3.000 GHz 9,000 GHz 1.000 MHz 3.74210 GHz -45.36 dBm -32,36 d&
9.000 GHz 13.000 GHz 1.000 MHz 10.59555 GHz -48.21 dBm -35.21 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.57055 GHz -48.12 dBm -35.12 dB
12.000 GHz 19,500 GHz 1.000 MHz 15.80303 GHz -42.61 dBm -29.61 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86353 GHz -42.56 dBm -20,56 dB
L i J (] L J L)
Date: 2.DEC.2024 z

Highest Channel / QPSK

spect 1 I:I:vu
Ref Level 0.00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvagPwr
Limit Gheck PABS
-10 dén“ S_LINE _ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dEf
-30 dBm-
-40 dBm-
' . (AT, TV WP
-50 dBm- i,
-60 dBm-
-70 dBm-
-80 dBm-
-90 d
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 35.08996 MHz -53.23 dBém -40.23 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.60261 GHz -54.23 dBém -41.23 dB
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3.000 GHz 9,000 GHz 1.000 MHz 3,78218 GHz -46.14 dBem -33.14 dB
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13.000 GHz 19,500 GHz 1.000 MHz 15.84053 GHz -42,52 dém -29.52 dB
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s=aranas. FCC RF Test Report Report No. : FG4N0506
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) Voltage
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0003
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP)=3.5 V. ; Maximum Voltage = 4.75 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 4.84 5.77 PASS
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LTE Band 5/ 10MHz / QPSK LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB
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s=aranas. FCC RF Test Report Report No. : FG4N0506

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 128 | 1.28 | 3.01 | 3.05 | 492 | 484 | 9.71 | 5.63 - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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3MHz / 16QAM
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM
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LTE Band 5
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L ] - J1 ] [
Date: 6. DEC 2024 163356 Date: 6. DEC 2024 163244

Sporton International Inc. (ShenzZhen) Page Number : A38 of A115
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJ-LVR52
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Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.10 | 272 | 272 | 451 | 447 | 9.01 | 5.05 - - - -
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Report No. : FG4N0506

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum b Spectrum b
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M1 1 B836.1502 MHz 15.53 dBm M1 1 836.3098 MHz 15.47 dBm
TL 1 835.95175 MHz 8.69 dam Occ Bw 1096503497 MHz TL 1 835.95734 MHz 7.74 dbm Oce Bw 1.099300695 MHz
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Middle Channel / 3MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result | Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
M1 1 B837.3032 MHz 16.66 dBm M1 1 837.3092 MHz 16.40 dBm
TL 1 835.13936 MHz 10.56 dam Occ Bw 2.715284715 MHz TL 1 835.15135 MHz 9.39 dbm Oce Bw 2.715284715 MHz
Tz 1 83785465 MHZ 11.08 dBm Tz 1 837.86663 MHz £.06 dBm
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LTE Band 5
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

LTE Band 5/ 10MHz / 16QAM
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Highest Band Edge /1 RB

] )
Spectrum % o s um 7
Ref Level 30.00 dém  Offset 14.00 de Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgPwr
heck PABS | SPURIGHIECHEEK, PABS
PPURIOUS_LINE_ABS PAES 20 UIBH?‘P s PURIOY INE_ABS, PASS »
1 10 dBm {H\
i 0 dem J -
[ \ -10 dem S
LINE_ABS_ . / | / ]|
( ‘\ 20 dBm f .
ﬂ -30 dem |
i
R | | ]
14,, [ v J k\l -40) dBm ) H N N
NN s L (1o ey il ! ey,
A = L e e T 1 iy v T v T
-50 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurlous Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
815.000 MHz 823.000 MHz 100.000 kHz 822.98801 MHz -43.10 dBm -36.10 dB 835.000 MHz 545,000 Mz 100,000 kA2 546, 43556 TS 0.1t YT
£23.000 MHz £24.000 MHz 100.000 kHz 82396651 MHz -32.82 dem -19.82 d8 949,000 MHz 850.000 MHz 100.000 kHz B849,02248 MHz ~31.76 dBm -18.76 de
£24.000 MHz £34.000 MHz 100,000 kHz 52455445 MHz 19.52 dBm -10.08 d8 850.000 MHz 560.000 MHz 100.000 kHz 850.03407 MHz -50.37 dam -37.37 dB
- . . . . . .
J ) e N 1 e
Date: 2 20:33:20 6. DEC 024
Spi um ﬂéﬁ Spectrum =
Ref Level 30.00 dém  Offset 14.00 de Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avarwr (@1 fvgPwr
Limit §heck pABS | SPURISUE CHHNEKABS PABS
s o 9 yakbe Line SPURIOLIS INE_ABS PABS
20 ‘!:’\:WF‘ PURIOUS_LINE_ABS PABS 20 diim
10 der 10dBm
PSP NPT} S [y
0dem 0 dem , ‘
-10 dB 1 -10 dem I
SPURIOUS_LINE_ABS_ ) | | l
20 dB L -20 dBm L
»ff i 1
_30 dBm -30 de
e — LS R P T Lol
\ N
- R ||
40 dBm . s GElm pa—
L™ L
= -50 dem
Y
-50 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Bpurlous Emissions Spurious Emissions
Range Lovw | Rangeup | RBW | Frequency | PowerAbs | aLlimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
§15.000 MHz ©23.000 MHZ 100.000 kHz 62298801 MHz -35.06 dem -22.06 d& 835.000 MHz 545,000 Mz 100,000 kA2 54465654 TS 67 o .55 B
823.000 MHz |  624.000 MHz 100.000 kHz 823.97453 MHz -29.98 dém -16.98 d8 949.000 MHz 550,000 MHz 100.000 kHz £849,00350 MHz -31.36 dém -18.35 B
524.000 MHz £34,000 MHz 100.000 kHz 528.11089 MHz 541 dBm -24.59 d& 450.000 MHz 560.000 MHs 100.000 ke 520.05495 M- 038 B o7 an b
-
. it (]
Date B DEC 2024 163119 Date: 6.DEC.2024 19:38:52

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJ-LVR52

Page Number 1 A49 of A115




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
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860.000 MHz 1,000 GHz 100,000 kHz 985.60333 MHz -63,93 dBm -50.93 dB 860,000 MHz 1,000 GHz 100,000 kHz 943.97667 MHz -64,03 dBm -51.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -43.56 dBm -30.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -40.75 dBm -27.75 dB
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Report No. : FG4N0506

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 815.000 MHz 100,000 kHz 33.36078 MHz -58.87 dBm -45.87 dB 30,000 MHz 815.000 MHz 100,000 kHz 33.36078 MHz -58.89 dém -45.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.73667 MHz -64.00 dBm -51.00 dB 860,000 MHz 1,000 GHz 100.000 kHz 994.75000 MHz -64.24 dBm -51.24 dB
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1.000 GHz 3.000 GHz 1.000 MHz 169258 GHz -41,23 dBm -28.23 dB
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7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -49.16 dém -36.16 dB
J b
Sporton International Inc. (ShenzZhen) Page Number : A51 of A115

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJ-LVR52



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0506

LTE Band 5/5MHz
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860,000 MHz 1.000 GHz 100.000 kHz 950.60333 MHz -63.90 dBm -50.90 dB 860,000 MHz 1,000 GHz 100.000 kHz 963.57000 MHz -64.00 dBm -51.00 d&
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1.000 GHz 3,000 GHz 1.000 MHz 1.68908 GHz -40.87 dBm -27.87 dB
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LTE Band 5/ 10MHz

Spectrum I:Iv::l Spectrum I:%:l
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860,000 MHz 1.000 GHz 100.000 kHz 941.17667 MHz -64.17 dBm -51.17 dB 860,000 MHz 1,000 GHz 100.000 kHz 993.20333 MHz -63.95 dBm -50.95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.36 dBm -31.36 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66458 GHz -41.42 dBm -28.42 dB
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1.000 GHz 3,000 GHz 1.000 MHz 1.67958 GHz -40,99 dBm -27.99 dB
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s=aranas. FCC RF Test Report Report No. : FG4N0506

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Voltage BW 10MHz 2.5ppm
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0033
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0018
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP)= 3.5 V. ; Maximum Voltage = 4.75 V.
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 4.99 571 PASS
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LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
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s=aranas. FCC RF Test Report Report No. : FG4N0506

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 | 1.28 | 3.02 | 3.03 | 494 | 495 |10.05| 5.61 - - - -
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Report No. : FG4N0506

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1
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T1 1 705.062 MHz -10.83 dbm ndg 26,00 d& TL 1 705.032 MHz -10.57 dBm nds 26,00 db
T2 1 709.998 MHZ -10.70 dBm Q factor 143.6 T2 1 709.978 MHz -11.05 dBm Q factor 143.4
——
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Spectrum - -
RefLavel 30.00 dém  Offset 14.00 dB = RBW 200 kHz RefLavel 30.00 dom  Offset 14,00 db = RBW 300 kHz
o Att 30CE SWT 126 ps @ VBW 1 MHz  Mode Auto FFT o Att 30dE SWT  18.5ps @ VBW  LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Fk Max [o17k Max
L 17.77 aBm| ML 19.53 aBm|
- s M
[ 711.7360 MHz| 709.1840 MHz|
2 P nde R 26.00 dB 2 FAS TEVue PR, ) ndB 26.00 dB
10 1 e N 1. M 10.050000000 MHZ| " ! i Bw 5.614000000 MHz|
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
ML 1 711,736 MAz 17.77 dBm nde down 10.05 MHz ML 1 703.184 MHz 19.53 dBm ndE down 5.614 MHz
TL 1 702.565 MHz -8.65 dam nd8 26,00 dB TL 1 702.665 MHz -6.35 dBm nda 26,00 dB
T2 1 712.615 MHz -8.43 dBm Q factor 70.8 T2 1 708.279 MHz -6.32 dBm Q factor 125.2
)i J ) N ] wa
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.09 | 272 | 272 | 452 | 448 | 9.11 | 5.01 - - - -
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LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

=]

Spectrum b Spectrum
RefLevel 30.00 dém  Offset 14.00 dB = RBW 30 krz RefLavel 30.00 dém  Offset 14,00 db = RBW 30 kHz
o Att 30CE SWT  63.2ps @ VBW L00KHz  Mode Auto FFT o Att 30dE SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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- 707.47760 MHz - 707.16150 MHz
. W“ Oce By 1.096503497 MHz J b3 Occ By 1.090909091 MHz
" NN rad A e N”L-MLV " AR Bt W S s Vs Wl AT, |
0 da . 0 da
/ \
N -10
~\ J
AT 20d e
AT S A s o
=30
40 d -40 d
-50d -50d
&0 -60
CF 707.5 MHz 1001 pts §pan 2.8 MHz CF 707.5 MHz 1001 pts §pan 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result | Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
M1 1 TO07.4776 MHZ 15.46 dBm M1 1 707.1615 MHz 15.24 dBm
TL 1 706.94895 MHz 8.01 dam Occ Bw 1096503497 MHz TL 1 706.95734 MHz 6.66 dBm Oce Bw 1.090909091 MHz
Tz 1 708.04545 MHZ 10.79 dBm Tz 1 708.04825 MHz .25 dBm
( )i J ( )i J nn we

Middle Channel / 3MHz / QPSK

=]

Spectrum Spectrum
RefLavel 30.00 dém  Offset 14.00 dB = RBW 100 kHz RefLavel 30.00 dém  Offset 14,00 db = RBW 100 kHz
o Att 0GB SWT 1% ps @ VBW 300 kHz  Mode Auto FFT o Att 0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result | Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
M1 1 708.5849 MHz 16.46 dBm M1 1 708.1474 MHz 15.73 dBm
TL 1 706.15135 MHz 9.72 dbm Occ Bw 2.715284715 MHz TL 1 706.15135 MHz £.53 dbm Oce Bw 2.715284715 MHz
Tz 1 708.86663 MHZ 10.11 dBm Tz 1 708.86663 MHz .90 dBm
( )i J o ( )i J nn we
Spectrum - Spectrum -
Reflevel 30.00 dém  Offset 14.00 dB & RBW 100 kHz Reflevel 30.00 dém  Offset 14,00 db & RBW 100 kHz
e att IR SWT 10ps @ VBW 300 kdz  Mode Auto FFT o att 0GB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result | Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
M1 1 709.378 MHZ 18.22 dBm M1 1 708.799 MHz 14.96 dBm
TL 1 705.24226 MHz 9.44 dam Occ Bw 4.515484515 MHz TL 1 705.27223 MHz 7.93 dbm Oce Bw 4,475524478 MHz
Tz 1 70975774 MHZ 9.64 dBm Tz 1 709.74775 MHz £.94 dBm
( )i J o ( )i J o
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= =
RefLavel 30.00 dém  Offset 14.00 dB = RBW 200 kHz RefLavel 30.00 dom  Offset 14,00 db = RBW 300 kHz
o Att DGR SWT  126ps @ VBW 1MHz Mode Auto FFT o Att 0dE SWT 18545 @ VBW  LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[o17k Max [o17k Max
L 16.06 aBm ML 19.17 aBm|
i 2360 M ? 8440 M
- 711.2360 MHZ| - 709.8440 MHz|
oce 9.110889111 MHz B VATV RN Y OccBw 5.014985015 MHz
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value |_Function | Function Result | Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
M1 1 711.236 MHZ 16.86 dBm M1 1 703.844 MHz 19.17 dBm
TL 1 702.9645 MHz 10.09 dam Occ Bw 9.110839111 MHz TL 1 702.9245 MHz 11.31 dBm Oce Bw 5.014985015 MHz
Tz 1 712.0754 MHZ 11.52 dam Tz 1 707.9395 MHz 11.90 dBm
T v
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

&

Spectrum X

Ref Level 30.00 dém  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 d&m
SGL Count 100/100

Offset 14,00 d& Mode Auto Sweep

(@1 AvgPwr (@1 tvgPwr
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
650.000 MHz 638,900 MHz 100.000 kHz £58.88666 MHz -24.14 dBm -11.14.dB 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHz 20.75 dBm -9.25 db
698.900 MHz £99.000 MHz 30.000 kHz 698.99865 MHz -10.72 dém -6.72 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -19.07 dBm -6.07 dB
699.000 MHz 701,000 MHz 100.000 kHz 599.25874 MHz 20.87 dBm -9.13 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -24.50 dBm -11.50 dB
-
J i 1 [

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

X

Offset 14.00 dB Mode auto Sweep

Spectrum

Ref Level 20,00 d&m
SGL Count 100/100

Offset 14,00 d&

Mode Auto Sweep

(@1 AvgPwr (@1 tvgPwr
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e N
- S
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50 dB — -50 dem -
60 dB! -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Lovw | Rangeup | RBW | Frequency | PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
690.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -26.16 dém -i3.16 de 714.000 MHz 716.000 MHz 100.000 kHz 714.86014 MHz 13.05 dBm -16.95 db
598.900 MHz £09.000 MHz 30.000 kHz £98.90605 MHz -26.09 dBm -12.09 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00105 MHz -24.97 dBm -11.97 dB
609,000 MHz 701,000 MHz 100.000 kHz 700.01199 MHz 12,681 dBm -17.19 d& 716.100 MHz 725.000 MHz 100.000 kHz 71611334 MHz -24.10 dBm C11.10 dB
-
J il L
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum % k=

Ref Level 30.00 dém  Offset 14.00 dB Mode auto Sweep

Spectrum

Ref Level 20,00 d&m
SGL Count 100/100

Offset 14,00 d& Mode Auto Sweep

SGL Count 100/100
(@1 tvgPwr
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Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
550.000 MHz 698.900 MHz 100.000 kHz £58.89555 MHz -25.33 dBm -12.33 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.70925 MHz 19.37 dBm -10.63 db
698.900 MHz £99.000 MHz 30.000 kHz £98.99076 MHz 20,49 dBm -7.49 d& 716.000 MHz 716,100 MHz 20.000 kHz 716,00594 MHz -20.46 deém -7.45 dB
599.000 MHz 701,000 MHz 100.000 kHz 599.24476 MHz 10 44 dBm -10.56 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.85 dim -12.85 dB
) I [ ]
Date: 2 9:05:4 ) . DEC.2024
Spectrum X = Spectrum v

Ref Level 30.00 dém  Offset 14.00 dB Mode auto Sweep

SGL Count 100/100

Ref Level 20,00 d&m
SGL Count 100/100

Offset 14,00 d& Mode Auto Sweep

(@1 AvgPwr (@1 tvgPwr
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Spurious Emissions Spurious Emissions
Range Low Range Up | RBW Frequency Pawer Abs_ | ALimit Rangelow | Range Up RBW | Frequency | _Powerabs | ALimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -24.53 dém S11.53 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.10190 MHz 11.93 dBm -18.07 db
598.900 MHz £99.000 MHz 30.000 kHz £98.98776 MHz -25.57 dBm -12.57 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00844 MHz -26.14 dBm -13.14 dB
529.000 MHz 701,000 MHz 100.000 kHz 700.10390 MHz 11,67 dém -18.33 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -24.66 dBm -11.66 dB
) ) ( (]
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LTE Band 12/ 3MHz / QP

SK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o o
Spectrum % ||| Spectrum v
Ref Level 30.00 dem  Offset 14.00 dg Mode Auto Sweep Ref Level 30.00 deém  Offset 14.00 dg& Mode Auto Sweep
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Range Low | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
550.000 MHz 658.500 MHz 100.000 kHz £58.88666 MHz -23.98 dBm -10.98 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.76174 MHz 21.08 dBm -8.92 db
596.900 MH2 £99.000 MH2 20.000 kHz 596.99965 MH2 -19.83 dam -6.83 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00205 MHz -18.32 dBm -5.32 dB
699.000 MHz 702.000 MHz 100,000 kHz 699.22927 MHz 20,70 dm -9.30 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.99 dam -12.99 dB
) | [ ]
Date: 2 19:16:33 ) .DEC.2024
o o
Spectrum X || Spectrum 7
Ref Level 30.00 dem  Offset 14.00 dg Mode Auto Sweep Ref Level 30.00 deém  Offset 14.00 dg& Mode Auto Sweep
SEL Count 1007100 SGL Count 1004100
(@1 vgrwr (@1 tvgPwr
Limit Gheck pAES | SPURIGNIECHHEKABS PAES
X 3 9 yake Line SPURIOUS INE_|ABS PABS
20 ‘!:’\:WF\ PURIOUS_LINE_ABS PABS 20 dém
10 dB
0 dBm
10 dB J
SPURIOUS_LINE_ABS_ !
-20 dB l -20 dBm |
-30 dém: \J.__‘. k_mw,‘—-r—-v -30 dBm L] —~—
-40 dBm - 40 dBm e
Ea—
[,
= v -50 dem
L] S
-60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
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__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -30.27 dém Sir.27 de 713.000 MHz 716.000 MHz 100.000 kHz 714.21229 MHz 5.89 dBm -21.11 dB
696.900 MHz 699.000 MHz 20.000 kHz 698.99995 MHz -27.90 dim -14.00 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00425 MHz -27.78 dBm -14.78 dB
699.000 MHz 702.000 MHz 100,000 kHz 700.72178 MHz 9.11 dém -20.89 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.59 dBm -14.59 dB
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LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum X
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Ref Level 30.00 dém  Offset 14.00 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 d&m
SGL Count 100/100

Offset 14,00 d& Mode Auto Sweep

Ref Level 30.00 dém  Offset 14.00 dB
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Mode Auto Sweep

Ref Level 20,00 d&m
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Range Low | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  alimit |
650.000 MHz 638,900 MHz 100.000 kHz 598.89555 MHz 25,07 dém -12.07 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.75275 MHz 19.53 dBm -10.47 dB
693.900 MHz £99.000 MHz 30.000 kHz 698.99995 MHz -10.52 dém -6.52 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -20.14 dBm -7.14 dB
699.000 MHz 702,000 MHz 100.000 kHz 699.22927 MHz 19.75 dém -10.25 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.90 dBm -13.90 dB
) I [ ]
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -28.04 dém -15.64 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.14036 MHz 8.36 dBm -21.64 db
598.900 MHz £09.000 MHz 30.000 kHz £98.90965 MHz -28.34 dBm -15.34 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -29.22 dBm -16.22 dB
699.000 MHz 702,000 MHz 100.000 kHz 699.57692 MHz 7.99 dBm -22.01 d 716.100 MHz 725.000 MHz 100.000 kHz 716.25559 MHz -27.50 dm -14.50 dB
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650.000 MHz 638,900 MHz 100.000 kHz £58.89555 MHz -26.26 dBm -13.26 dB 711.000 MHz 716.000 MHz 100.000 kHz 71565784 MHz 20.43 dBm -9.57 db
693.900 MHz £99.000 MHz 30.000 kHz 698.99036 MHz -22.45 dBm -9.45 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -23.84 dBm -10.84 dB
699.000 MHz 704,000 MHz 100.000 kHz 599.33716 MHz 20.55 dBm -9.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.38 dm -15.38 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.39 dém t17.39 48 711.000 MHz 716.000 MHz 100.000 kHz 713.91956 MHz 6.80 dBm -23.20 db
598.900 MHz £09.000 MHz 30.000 kHz £98.90146 MHz -30.15 dBm -17.15 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,01953 MHz -30.69 dBm -17.69 dB
699.000 MHz 704,000 MHz 100.000 kHz 599.73676 MHz 7.12 dBm -22.83 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.15 dBm -16.15 dB
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